
1019099-E5English Manual

================================================================================================
PARTS REFERENCE

Ref # Part # Description Qty

1 1019260-06 Drawbar Clevis 1
3 1019412 Tray 1
4 1019415 Drawbar 1
5 1019244-06 End Panel 2
6 1019283-06 Axle Assembly 1
7 1018833 Tine 11
8 1019262-06 Handle Assembly 1
9 R-891 Wheel 2

10 B-4867 Handle Grip 1
12 1019151 Hairpin Cotter 1
13 2M1012P Bolt; Hex Head,  5/16” x 3/4” 8
14 2M1016P Bolt; Hex Head,  5/16” x 1” 2
15 B-4786 Nut; Hex Lock,  5/16” 10

Ref # Part # Description Qty

16 1019390 Washer; Flat,  5/8” (thick) 10
17 B-3861 Drawbar Pin 1
19 1M1648P Bolt; Hex, 1/2” x 3” 2
20 30M1600P Nut; Hex,  1/2” 2
21 1019753 Washer; Flat,  1/2" 4
22 B-3307-S Transport Lock Pin 1
23 2M0820P Bolt; Hex,  1/4” x 1-1/4” 1
24 B-4785 Nut; Nylon Lock,  1/4-20” 1
25 1019589 Spacer / Bearing; Tube 22
26 1019391 Washer; Flat,  5/8” (thin) 2
27 45M1111P Washer; Flat,  5/16” 6
28 B-5096Y Nut; Hex Lock,  1/2” 2
29 40M1000P Washer; Lock,  5/16" 1

30 30M1000P Nut; Hex,  5/16" 1
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================================================================================================
DO NOT RETURN PRODUCT IF YOU ARE MISSING PARTS.   

Please Call: 1 (877) 728-8224 

HARDWARE IDENTIFIER

Illustrations on this page 
are to scale for faster 
identification of hardware 
during assembly.

Washer:  Flat  
5/16”   (x6) ������������������������
45M1111P

27

Washer:  Thick  
5/8”  (x10) ��������������������
1019390

16

Washer:  Flat   
1/2" (x4)����������������������

21

1019753

Washer:  Thin  
5/8”  (x2) ������������������������
1019391

26

Bolt:  Hex Head   
5/16 x 3/4”  (x8)  ������������������������

2M1012P
13

Bolt:  Hex Head    
5/16 x 1”  (x2)  �����������������������

2M1016P
14

Nut:  Hex 1/2”  (x2) ��������������������������
30M1600P

20

24
Nut: Nylon Lock, 1/4-20”  (x1) �������������
B-4785

Drawbar Pin: 1/2" x 2 1/2"  (x1) ��������������������������������������������������

B-3861
17

19
Bolt:  Hex Head, 1/2” x 3”  (x2) ����������������������������������

1M1648P

22

Transport  
Lock Pin (x1) �����������������

B-3307-S
23

Bolt:  Hex Head  
1/4 x 1-1/4”  (x1) ������������

2M0820P

Nut:  Hex Lock 1/2”  (x2)������������������
B-5096Y

28

Nut:  Hex Lock, 5/16”  (x10) ���������������
B-4786

15

Washer:  Lock  
5/16”   (x1) ��������������������������
40M1000P

29

Nut:  Hex, 5/16”  (x1) ���������������������������
30M1000P

30


